JK-8009VC

7= ma {E A% B B &G an F 4 E i
Manual book & parts book




TirsEgnEz2ERTEER:

1. ST EAENE,;

2R TR, RHEELINIRE MRS,

3ERRINEBEERERE,

ATELENET. FREr. EH). §HR. X, S EREUSIER, NIZRIKAEIR;
5. BFFEINES TIBZRRS R XARIR;

6.EABEEIAN, BFHFEATEFLEHERT

7SN MR EERRUTLR, EERFRINRNIRIBEGAZISAR NI RNEDE;

8 F 1 AFAREAZIIIERRNTHEERE;

IEXRTIWAFEN SBENAMERE. g, TENWNREERE IRAARFKRT;

10— RAVLEERFFEHE AT,

M AERSHSEAEEN R SKRARRIEEES TET,

12 4244\ (EFBRRARIN EHR BT,

13ATIEREREEE, NEEE, RINERZSUEEISRIEFRDIINE TER;
14 BBREL N BAE AR,

15. T4, BEEISERIRAIMBEER.

IMRER:

1 FEREERFFENR R At RS RE S MR ERH TR ENG B,

2B FATE R XARIR, HEBEERIEAE.

3IAERBARERNBERNE MEH, SEKFRINERSSD, BOEFINFE,

A N BSIRRRIE DS AN S R EMMEHEATBNEFRARAIE, BETAREREMHNIENAIES, FHSHSRKI T,

Notes for safe use of industrial sewing machines : 1.

Basic measures must be observed.

2. Pass the specialized training and master sewing machine equipment performance.
3. All safety devices should be checked before use.

4. When installing needle, and changing needle, presser foot, plate, feed dog , bent needle, hook or repairing, the power supply
should be turned off immediately.

5. Power should be turned off when leaving the sewing machine or workplace.
6. When using the clutch motor, please wait until the motor stops completely.

7. The machine oil and other liquids used in sewing machines and ancillary devices should be cleaned immediately when they are put
into eyes or touch skin.

8. Do not touch the parts or devices when the machine is powered by hand.

9. The repair, renovation and adjustment of the main mechanisms of the relevant industrial sewing machines and overseers shall be
carried out by specialized technicians.

10. General maintenance is carried out by specially-assigned persons.
11. Electrical repairs should be performed under the supervision and direction of the electrical technician.
12. The machine should be cleaned regularly during operation.

13. In order to operate normally and safely, ground lines should be installed, and they should be used in an environment free from
strong noise sources such as high frequency welding machine.

14. Power plug should be installed by specially-assigned person.
15. Industrial lockstitch sewing machine and overlock sewing machine can not be used except the designated use.

Environmental requirements :



Please dispose the waste oil and other waste products properly according to local environmental protection requirements.

Please turn off the power after use to reduce power consumption.
Please use under the voltage and environment required in the manual to extend the service life of the product and reduce waste
generation.

Do not treat the machine and its accessories as ordinary household garbage after being scrapped. Please comply with local laws
governing the disposal of the equipment and its accessories and support recycling operations.






BH=R
CONTENTS

JK-8009VC {EAT1ERH/Use Manual

++. DI BIKEREH4/DI special for direct drive assemblies
EEE

. NM7==p4/Frane assemblies

B EEME/Cloth plate assemblies
EHIERY/Feed assemblies
FEHHERE/Crankshaft drive assemblies
BEERE/Thread takeup assemblies
IRETE04/Needle feeding assemblies
5H#FEB14/Needle bar assemblies

JERIER{4/Presser foot assemblies

. R&EEER(4/Tension spring assemblies

SRR/ Lubrication assemblies
. B3R 4/ Transmission assemblies

. [ErEEEERE/After cam Fight assemblies

=. BryEeaEpk s/ After cam assemblies

+PU. PBH4EBIA(1)/Accessories assemblies 35 +F. B4ERMYF

(2)/Accessories assemblies 37 +75. K#EER{E(3)/Accessories

assemblies 39

F{43R/Standard mearsurement part list

12

17

20

26

28

33

37

38

41

44

47

41

43






N\ ATRS

SFEINASRIPEE, RINFTESZEICHRSM. 1H5EBEKRRE
167555, LERHTIE.

IR ARELZEIMEBERNRE, TEHNEATER, RIEERIER, 1§
BN AEIRBREFER.

O ELINEIERRT, ALY AR ENE T EREY R A ERY)
fHo

oEXTHELNMFH TS VT, B T IS TR, ARLEERE
B, SEYIRTER, 7ERPABMERR TAELIN AR, 2N tBAREERNZ
fa, BTk

A OBSERVE THESE SAFETY PRECAUTIONS

Though Our takes the utmost care to produce safe sewing machines and devices ,
operstors should follow these basic safetyrules .

oo prevent accidents , do not remove safety devices or parts while operating the
machine .

eDo not leave tools or other unnecessary objects on the machine table while
operating the machine .

eBefore maintenance , adjusting , cleaning , threading or replacing the needle , and
to prevent accidents , be sure the power is tumed off . Chaeck that the machine will
not operate when the pedal is pressed .

xE

EABEERADENERT, EXERFOREIRMERSMEreE. XA
WA EEERENSELNM AR QRT, BN KTAEME, XRRBIEH. EBE
XigiRfE, HREERENIRD, EEEIWTRETRAL.

Note

In case a clutdh type motor is used , it will keep on rotating by inertia after tuming off
power supply . (DIf the machine pedal is stepped on inadvertently | it is
dangerous because the machine will move unexoectedly .keep on stepping on the
pedal@until the machine comes to a stop after tuming off power supply .

S TEETHELMBRY, SFWFXIEERIR,

o FERATHIE S WA KRR,

AT RRREH, ERRFINEAEIN, BENSIESTATERIR,
ETLUER.

o Tum the power off before leaving the machine table .

oln the event of a power failure,be sure to tum the machine off.

oCheck that the machine is securely groundee.

—. HlaRana R

1 ARAHZSEF{T RAREF B R F A S EIFTECH, KRR =R
R (E1&2)

How to setup amachine

1. With referenceto diagrams for table cutting and mounting partlistinstall
vibration-reducing base and thread stand in sequence (Fig.1&2)

fH
MACHINE

R Y e
CUSHION RUBBER m TABLE

Fd1(Fig.1)

et
CUSHION RUBBER

S
BRACKET

P2(Fig.2)

2. DiREEEAIFETEAE, KM EEUFERAE F20mmE R, [
AfARERN, EEFeENASE. (E3&4)

2+ Mount the machine head over the rest board Connect the machine hand wheel
to the clutch motor with the V-belt Adjust the tension of the V-belt so that it can be
about 20 mm bent inward when you presse the center of V-belt and make sure the
clutch motor tuming direction is clockwise as shown Figure 3.Install the belt cover
according to Figure 4.

A \
&3 (Fig3) &4 (Figd)

3. EHRREENER, EER (R2)
3. Motor pulley size and sewing speed, please refer to table No2

1 (Tablel)
Mac(hinc Sl)>¢¢d Motor Pulley Outer Diameter (mm)
s.p.m.
f’il}‘;{ /5y 60Hz SOHz
4,500 90 105
4,000 80 95
3,500 70 85
E
=N

1. ERFHSRY— BERGARSER (R BI80%, HiE
R DIEARHERT &RD .

2. SREE FH40mm.

3. DikHiE: BAEDIA, 3ME2Kk400W (12HP) .

Note:

1. New machine run a speed approximately 80% of the Maximum speed in the
first month (table.1).Be sure to choose proper motor pulley for your machine.

2, Table top is 40mm thick.

3\ Specification of motor:clutch motor 3,phase,2poles,400W (1/2HP)

=\ EEHEEASE R
L ERERAERBER

(1) JEERELEN (E5&6)
OIFIRLAREFF, LABRIEMA A MEYBEIRIDE HIEAMOBIL#10
HAGIPFHEZLAHHMAN, EhELTHirRmzIELZ AT, &
[EHESRIRLA
oA BRI AEREMEMEAN, FESE. LHSHEFMH
S -

(2) JEEMAYEH#R (E3)
OIFIRLL ATARBETF, EMTEHHEEHIE;
OIERAHRFRE®, BT HAREAENZEMERTEEHINNA
Ei—R.

(3) IEmeFRIE %R (E7)
oA BT RBIEME, WEBERA—TARITER, LENER
.
Lubricant oil filling and change
New machines are shipped out with enpty chambers .please fill
lubricant oil imto new machines before run them.
1.Filling lubricant oil :(Fig.5&6)
e [oosen Knob (A) fill in with accompanyed super-high-speed
lubricant oil its equivalent such as Mobil#10 or #32,until the oil up
be-fween two marks on Insicator(C)
2. Lubricant oil change :(Fig.3)
e [oosen Knob (A) drain oil from the tank ,then tight it up.
e [n order to p ro-long machine life ,please change lubricant oil after 4 week of
operation. There after,change oil every 4 months.

3. Replacing oil filter: (Fig.7)
oOur machines are equipped with oil filters. Take our the filters and
clean them up every month.Replace with new filters if necessary.



515 (Fig.5) &6 (Fig 6) &7 (Fig7)
=\ HHHUER
LRSS S RHES R )

For specification and sizes of needles please refer to(table.2)

NEEDLE SYSTEN NEEDLE SIZE
o W VR < 4 o W

SCHMETZ UY113GS #70 - #160

ORGAN Uol13 #11 - #18

37 TH2ET (A) HEU TR (EIR)

2FFEHRE LRI, FHEHPUARBS.

3EHIRIRET ().

45t 5RAHABYNXR. MRNERERER, MMESSEHE.

WiESIMA A, SR
How to replace needles

1.Loosen screw (A) and take out the used needle.(Fig.8)

2 Put new needle into the holder holes as they can go and left the long groove of

needle face you and Fasten Screw (A)

3Needle and loopers have close interaction.improper needle setting will
skipping  stitches,breaking Threads,and damaging loopersplease Pay fing

attention to needle installation.

p—= X

=18 (Fig8)

M. ZFZrE

IRBMEIREL, $EIRTFLNGS [RSlisk, PR SEIZE T REMKR .
AT LR, HA%RES AR ERI R ERREL, &

Ei#TE%. (B0

1. Refer to the sewing type you need for correct threading .Any
incorrect threading may cause thread brake uneven stitches or skip

stitches. (Fig.9)

2.For looper threading ,pull out the lever of looper set the arron then
thread properly .cause thread brake  uneven stitches or skip stitches.

(Fig.10)

[&19 (Fig.9)

T AN

| RESRES TR AEMRRNSE, BN A SHHEE AR T

.

THRLSHITESSTIERE AT, R Z AR,

2EHELATADEEE (B11) $HEIE5AT (B) IRIBLELAMESIEIFERIRT, M
FMBET (A) 1§ (B) L Hahg%E, 7EEMMRIMBIARISELATIE B) L5, N
LR EEKX, FITI%,

Thread tension adjustment

1.Thread temsion ,should be adjusted in regarding to kinds of threads fabrics,
thickness of fabrics ,and stitch length efc.  (Fig9)

Tumn thread knob clockwise for tighter tension and vice versa (Fig.11)

2. Adjustment.(Fig.12) The position for Needle thread Take-up Lever (B) is adjustable
according to thread used. Loosen screw (A) ;move lever (B) up and down for the
optimum position .For instance ,when using high extansion thread ,move lever (B)
upward to make a bigger needle thread loop for lower to chain easily -

o

Toloosen N

[E10 (Fig.10) [E11 (Fig 11) #12 (Fig.12)

7 HIStSEEEE

LEEHT EAZRS RN, FEHRSEHRERIERSA13+0.5mm. (E13)
2HTFF EHMZBGARE (A), FHHAFFIRET B), ETEEN S EEEREER
£, (B4

AR
MStBEEES, YARES—RETRIBIEHRFLPR (4.
Needle position adjustment

1 Needle tip should be 130.5mm height from Needle plate when Needle Bar mores
to its top position. (Fig.13)

2.The position of needle bar can be adjusted by [1] removing rubber cap (A) and
loosening nut (B) ,[2] moving needle bar up and down ,to proper position and [3]
tightening screw (B) ,and insert in cap (A). (Fig.14)

Note:

Be sure that every needle goes through the center of needle holes on Needle plate-.
(Fig.15)

E13 (Fig13) E14 (Fig.14) 15 (Fig15)

+. e
FPHMBET (), VR HESALEHHOIEIR00.1mm (E116) [EEHEIRET (A) .

Needle guide adjustment
Loosen screw (A) to allow a gap of 0-0.lmm between needles and needle Guide
(Fig.16) then tighten screw (A).

I\ SHEEHEEE

LFSSHEASHAE, FHERSIRIET W . E36)
2EEENFRAES EAFHES SR ERI RSP 0L, E(17)
3. VIR S EHMAYEIRR /90-05mm, BEHIRIEET (A) .

Adjustment between needles and loopers

1.Put Loopers into Looper holder with screw (A) slightly tightened .(Fig.16)

2 Tum pulley to move looper point up to the center line of needle.(Fig.17)

3.Adjust the gap between needle tip and looper tip to be 0-0.05mm ,Tighten screw
(A)up.



16 (Fig.16)

L. TEHANEE

LHIEHITRIESRT, SHARSE L2 AR Smm (E19) 13
SRS RRERBETIEIREARET (B) Mok, A S AR e S aReT
®. @)

[&17 (Fig.17)

E18 (Fig 18)

LOOPER ADJUSTMENT

When needles are at the bottom end positon ,the distance between looper tips and
the center ling of needles is 2.8mm. (Fig.19) To adjust the position of looper ,first
loosen nut (B) on looper Holder and move back and forth to the proper position
.Then tighten nut (B).(Fig.17)

+. $HFETEHSEHIEXRR

SHERRIRRITRELS, BTHRBBERSERBERILI E20) (A)
P ERf, THocmpift=BEEBESIANM (EN9) B) PR
B, THEAAWLE.

BEREESHEIETR OO (A) (E20) MEEEET B) M, AiEE
iR ge (A BLE, ERFSMETTSEHARTERIR, EEHUERIE.

Timing of needle and loopers movement

While needles move up from bottom end position and loopers also move forward
form rear end position until looper point reach the right side edge of needle
(Fig20)A) ,the looper point should be 1.5mm away from the top edge of needle
eye.

While needles move down fiom top end position and loopers also move
backward to front end position until same location as above shown on Fig.20(B).
Looper paint should be 3.0mm away from the top edge of needle eye .For
adjustment by loosening screws (B) and move the position of Eccentric Cam (A)
(Fig21) bacd and forth ,the speeds of needles and loopers. Movement can be
adjusted slower or faster coordinately.

|

H

|
__2.8mm

19 (Fig 19) 20 (Fig20)
+— THERETXR

LIREAT (A) TARSALER, K& (A Ain5SHARZERERR A
05-lmm. (E23) TS SHRZAT (A) Z [ERIEIRR90-0.1mm.  (&]24)
LR

| FEATRATERS N SR AT D4E E82ET (O (B23) .

2 HEEFRAEIREAT DER D) BEALSAIE .

3FRAERTS BIAE. BEISIEET ©.

Interrelation of and thread weaers

When thread weavers are at the left dead end position ,the right side of thread
weavers is away from the fight side of loopers by 0.5-1mm (Fig.23) And the gap
between loopers and Thread Weavers is 0-0. Imm(Fig.24).

For adjustment:

1.Loosen but slightly screw (C) on the shaft of thread weavers (Fig23)

2. Tum belt pulley to move the lever of thread weavers (D) to left dead end.
3.Adjust loopers and thread weavers to meet all requirements mention above then
tighten screw (C).

ED1 (Fig21)

+= BREATHEE

FRELHT (A) SH5HEIRRAA (B122) FR7RA02-04mm, HEHTE NS ERT
, JEEIEIZET (B) (BI23) #74s, FHEEERLAT (A) = (B22) FiirR<H 3
AT, BRISRET.

Setting of thread weavers

The gap between thread weavers and needles is (Fig.22), about 0.2-0.4mm. Move
needle barto its low bottom end position then loosen screws (B) (Fig.23) and move
thread weaver .to position shoen (Fig.22) then tight screw (B) Be sure all Thread
Weavers are paralleled when tightening screw (B).

- é %
A
A

03

[&22 (Fig22)

T=. Ttk EanEE

LR TRZETHERNPOLER, THERSAT W) BEFHE TS
FHATE HA.

PekEiaEe: & (25)

LR R ODEe (F) BEI2ET O BRI EERAE, BHIE O, Fa0
FRnEEhR, FEIZEEN8.

2150, FTHMBET (B), 50438 (B) L THEAREHISKIZT (B) . &
R ERMERNEMS, EP%ER:

ek, SPZ: 7-10mm (D) (BR26) .

REERRAZ: 10-15(D) (D) (ER6) .

[&23 (Fig23)

[&24 (Fig24)

Adjustment of Tooper thread take-up

When the needles tip were moved down to the position of the center of loopers
back the looper thread take-up lever (A) starts to move upward from its bottom
deadend -

For adjustment (Fig.25)

1.Loosen screw (C) to release eccentric cam (F) and move
eccentric cam to a proper position ,by turning forward for faster
and backward for slower take-up motion ,Then tighten screw.
2.For micro-adjustment:Loosen screw (E) and move Thread Guide
(B) up and/or down to the proper position then tighten screw (E)
.The quantity of thread feeded varys with the kinds of thread.

For refence:

Cotton $ sp headtr:7-10mm (D) (Fig.26)

Nylon thread :10-15mm(Fig.26)

[&25 (Fig25)

. EAR SRR

EHF OAZEZRESN, EHFERSHREAEEE08-1.5mm, F5
A12mm. (ER27)

BRI RIS (E28)

LITRAEAR T (O) BIEIEAEET (A) o

2 ETHEMER T (O ERFE IR, BHiigT ().

NG EIEH (D) HIEIEIZET B AT, AEEEHERIE THREE
BISIZETB) . (B128)

A SR RAZIAETR T (C) EA B ERIFAT.

[E126 (Fig 26)



Feed dog adjustment
When feed dogs .(C) move to the highest position ,the distance from the tips of
feed dogs to the face of Needle plate is 0.8-1.5mm. The average is 1.2mm (Fig27)
- For adjustment: (Fig.28)

1.Loosen screw (A) on Feed Dog (C).

2 Move Feed Gog (C) up and/or down to meet above requirement then tighten
screw (A)o

3.Loosen screw (B) and move stop pin (D) upward to the bottom of Feed Dog
(E) then fighten screw (B) (Fig.28)

4. Be sure to check the parallel among feed dogs.

+H., ERFFITHREEE

BT EAE RSN SEHRTAT E27) . R

J X248 (F), 9208 (G) Ky, VFEEXMIFIZET (B), 247 O 5%
ST (B128) B EH20E (G) .

Feed dog’s parallel adjustment

When the feed dogs are at the nighest position they should be parallel to Needle
plate surface (Fig27). For adjustment:

Holding screw nut (F) firmly and loosen screw (G) then to adjust screw (E) for the
teeth surface of Feed Dogs ,is paralleled needle plate (Fig.28)

E27 (FigZ'})
+75. EHEEAYIEEE

I ETSHEEVEERE (A, HEEEhFE,
feiReR-~ESTREERAAN:, BT
EFREHiEE, MiAtieE. (ER9)
2AKIEASTIERS, TSR T EhE
¥, R, EEEHIERY, DiAHRE
RIS,

Stitch length adjustment

1.Push stitch length regulator bottom (A) and tum pulley until the bottom lock in
the stitch regulaterThen ,tum pulley again to reach desired stitch length.then
Jxelease the bottom (Fig.29).

2. Tum pulley clockwise for longer stitch length,vicever’sa.Be sure to tum off
motor when adjusting.

. EHECAEE

LE AR TR BT E#24mm, FhIS TR, BIAEMRRIE
WEEE: (E30)

LM OCEE (B) Bl EIZET (A fa, BREmEE.

2HBEEFRE DRSS, BHISIZET (), FaEniiR, FENZE.

Rear puller adjustment

When needle bar moves upward from its dead bottom end about 24mm, the rear
pulley cam starts moving . To adjust:(Fig.30)

1.Loosen screws (A) on eccentric cam (B) then tighten a little bit.

2.Tum pulley to have Needle Bar and rear puller reach their proper tinerrelat-ed
position .Then tighten screw (A) .Tum eccentric cam forward to have faster
motion .Vice ver’sa.

T\ BRI IR AR

LEVTEZS, 5705 (A) ERZIE®) . (B3

2ISEF (A BIEFEE), EEREE) (CHE) NfAE/, FEH D56 N
HEAEKR,

3OERT, HMENMENE (A) HEF B) LT, FEEF. (B3

Feeding adjustment of rear puller

1.Take off cover and Release nut (B) on connector (A). (Fig.31)

2 Move connector (A) back and forth for more or less feeding length toward (C)
dilection reduce feeding length.

3.For micro adjustment .release nut (A) and move connector (B) upward for longer
and downward for shorter feeding length respectively . (Fig.32)

&30 (Fig 30)

[&31 (Fig31)

Th. ETRECEFRAEEE

ETREHIENRR: HTRENE TRESERBRRSE, DRSS TR
WiEREA90.5mm (B33), BRREETAT. %

| PR TATIREE . 1RIRET (W) Bk, BEERIR TR, MEIET (A L
THHEEREC), fEETBNNE, BHRIETA. (EB33)

2 EIBR0SmmEEEE . 4nE (E34) P, VEEEAEET (H), fiE L TORECHYIEIRR
7905mmEERERNE (D) (F34) FEAHMBET () FHBEAEAT (), fEIRET (L)

SEEAT () B0 KEFL TS RIEIRRA90.5mm, FBHIRIEET K) .

3 ERRRENREEE : IGESVEEEET (A) {RIRETSt 5 ek, MIES I

R, RZEFRN. (EBS)

Gap adjustment of top and lower rollers

The feeth gap between top and lower rollers should be 0.5mm (Fig.33) ;when the
lower roller is free and at its dead bottom end and parallel to the top roller.

To adjust:

1.Paralleling adjustment :

Paralleling Loosen screw (A) .and top and lower rollers parallel . Tighten screw (A)
slightly and move frame Base (C) up and down to its smooth . The tighten screw
(A) - (Fig33)

2.Gap refemring (Fig.34):

Loosen nut (D) and tum screw (H) to reach 0.5mm gap between top and lower
rollers .Then tighten screw nut (D) .(Fig34) release screws (K) slightly and adjust
connector (J) to keep the space between the bottom edge of screw (L) and the edge
of slot on connector (J) at 0.5mm.Then tighten screw (K).

3 Pressure adjust:

Tum pressure control konb (A) clockwise to increase the pressure of top - roller,
vice ver’sa (Fig.35) -

[&32 (Fig32)

\k@g

=

0y

(@

&34 (Fig 34)






NSER4/Frane assemblies

2 5 sEps N ¥ B &z
2 R Description
No Par No. Ref.Part.No Number Remark
1 305520001 SM49E HRET M4 Screw 1
2 30528001 KP60 FTAMEEEG6 4 $11x0.3 Washer 1 GB/T955
3 30512001 DA80 WrstpHiR =L Eye Guide Assy. 1
4 30511001 KC69 WETBSINE (4 &) Eye Guide Assy. 1 A5HE
5 S04016 SM132 SEIEERESLIBET M3.5x6 Screw 2
6 20131063 MAB84 e Brand 1
7 113511004 SM433 FHEEELIBET M4x8 Screw 5
8 30512002 MAT79 WrsHBH iR ELERE Guide 1
9 P03025 PM413 BRI GAx 12 Pin 1 GB/T879.1
10 30512003 VAL9P SHT EHETHIPERE (55) Eye Guide Assy. 1 300215
11 30512004 MA82 SHT EBEISIPE  (555) Eye Guide Assy. 1 300216
12 30526001 PM404 N = IVEE ] Pin 1 $4%28
13 30501005 VA0l HLEE Lower Macine 1 100205
15 s05001 | A7 EESLIZET M10x30 Screw 4 GB/T70.1
16 po2001 | 5 Pin 2
17 30522001 KH48 BEZEE$9.2 Oil Seal 1
18 S04019 SM44B =i SLABET MAx 12 Screw 10 GB/T818
19 13837002 VA06 R Brand 1
20 30322009 KH48 BREES12.2 Qil Seal 3
21 30501047 VA05 HLE= (53) Left Cover 1 300217
22 30501049 VA04 LW ) sticker 1
23 30522004 VA24 W R 2R $31.1 Qil Seal
24 30522003 VA24 I e D) sticker 1
25 30501002 VA25 HEEZ (B3) Left Cover 1 300218
26 30522005 VA25-2 W iy sticker 1
27 305512002 SM416 7 EESLIBET M4x30 Screw 7 GB/T70.1 9F E. 4K Al
%
28 30511003 VAOQ7P WrEHBAIRE (6-25 £) Eye Guide Assy. 1 6-25 $+EF
29 20111005 KC57 SHE Oil Sight Window 1
30 20122018 KC58 SRR sticker 1
31 30512085 VA06 PETEARIE (451 Eye Guide Assy. 1 A5 EF
31 30512086 VA06 PEITEARIINE (6-2551) Eye Guide Assy. 1 6-25 5t S
32 305520003 SM670 HSLSTH2IBET M6 x 11 Screw 4
33 30501048 VA02 = (E3) Top Cover 1 301812
34 30522024 A03 EmsE Oil Seal 1
35 30501051 VA08 Hsk Upper Macine 1 100202
36 30537003 VA26 A Brand 1




37

R03001

KA33

05T 2.5%4

Screw

38

30511002

VA23

3

HE

Belt Cover Assy.

FEIRECE







—. E28=EB{Y/Cloth Plate assemblies

Fs # 5 sEHS & Description 88 L
No Par No. Ref.Part.No Number Remark
1 S03002 SM496 FHEETLABET M3x3.5 Screw 3
2 S02007 SM152 FFETSLAB5T M3x5 Screw 2
3 30512067 VBO07 BHEaEM Cloth Plate Cover 1
4 30512008 VB12 BUSEEIRAIAR Carko 1
5 L02003 SM433 AL MAxT Screw 7
6 30512009 VB02 O TR HER A Cover 1
6 30512059 VB02 SRR Cover 1 4844 30512009
6 30503037 VB02 SHERSIRAE Cover 1
7 301517001 SM160 FRELSTLIBET SMO/64" x40x6.7GE ) | Screw 4
8 30515009 E9xxx R (04064) Needle Plate 1
8 30515019 E9xxx £HR (04080) Needle Plate 1
8 30515001 E9xxx R (04085) Needle Plate 1
8 30515013 E9xxx R (04095) Needle Plate 1
8 30515012 E9xxx R (06048) Needle Plate 1
8 30515003 E9xxx £H% (06064) Needle Plate 1
8 30515011 E9xxx &% (06080) Needle Plate 1
8 30515051 E9xxx £H% (06095) Needle Plate 1
8 30515015 E9xxx 5% (08032) Needle Plate 1
8 30515021 E9xxx £H% (08048) Needle Plate 1
8 30515004 E9xxx £H% (08064) Needle Plate 1
8 30515017 E9xxx £H% (08085) Needle Plate 1
8 30515018 E9xxx SR (12032) Needle Plate 1
8 30515010 E9xxx SR (12048) Needle Plate 1
8 30515002 E9xxx SR (12064) Needle Plate 1
8 30515005 E9xxx SR (13064-32) Needle Plate 1
8 30515006 E9xxx SR (17032) Needle Plate 1
8 30515016 E9xxx HR (23032) Needle Plate 1
8 30515008 E9xxx SHR (25032) Needle Plate 1
9 $01073 SM130 FHEEELBET M3.5%3 Screw 4
10 $01005 SM433 FRAEEESLIBET M4x 10 Screw 4
1 30512021 VB07 SHREE Bracket 1
12 3052200600 \VB18 FTEEFFI R Feed Bar Oil Seal 1
12 (30512018 vB18 TSR Cover ! {54 3052200600
12 30522007 VB18 FTEEFFI AR AR R Cover 1
13 3055811005 SM152 Screw 2

FHEEESKIRET SMO/64" x40 x4




14 501038 SM435 FRETR T LIBST M4x 10 Screw
15 30512011 VB11 A A Sheet Iron

16 |301s17001 SM160 FFHETISLIBET SMO/64"x40x6.7(#4) [Screw & 27
17 30512012 VB11-1 EOBIER Bland

18 N01004 NM511 1B M5 Nut

19 30512066 VB14 BisgE Side Cover

20 30502001 VB04 SHEEIRA Button

21 30527001 VBO03 SHEE SRS s Spring

22 30512014 VB15 BlEREEE KaKo

23 30512017 VB16 BiELEEE KaKo

24 30522012 VBO01 AT HERE S Washer

25 11329020 EMO50 FOEE S Ring

26 30512015 VB19 FTEEFFI AR E R Bland

27 $01059 SM534 FHETRE R LIBET M5x 13 Screw

28 $01060 SM630 FHEERELIBET M6x 10 Screw

29 30503001 VB13 B A EEE Washer

30 30528002 WMA40 ST $11 x $14.6%0.3 Washer

31 30512016 VB17 ED L FER Washer

82 PO e SHRZEEAIHE$5 13 Pin

33 W01005 $HiE 3 Washer

10




11




=. IEEERH/Feed assemblies

7| @& &% | EE
= = pre & DescriptionNumber Remark
No Part |Ref.Part.No
No.
T |305514003 | SM103 KR =] M3.5%5 Screw 2
2 |s05002 0.75%15.2 !
3 20123021
4 |30526002 |vcos8
5 |30504001
6 [s10014 4
7 |30508001 |MH73 P4EI$12x$20x10
8 |20128031 HE$12.1x$18x1.5
9 |30503002
10 |s09002 3
11 20123021
12 30502002
13 |30503004
14 |30504002
15 305514001 40x5 !
16 |30503005
17 |30502003
18 |20123021
19 |305512003
20 |wo1006 HE$4.6%$10%0.8
21 30504003
22 |so1061 M3.5%5 !
23 |30506001 [VC16D
24 |30526005 |PM301
25 |305516001 40 !
26 |30526006 |VC18D
27 |30527002

12




28

29

30

31

305520004

30526003

20123021

305514002

VC21

P7FElE LIRS TME * Screw
i3 il Wick
TR Pin
e sz Crank
7S MR IR ETM5 x Screw
Ring
Washer
IEEHHEHE Sleeve
A7 R AR TM6 Pin
i3 Oil Wick
= Shaft
ERRPE Bushing
SFEREhR Crank
P/ R A EIRE TSMT1/64" Serew
EREE Bushing
SFERRHAR Pin
i Oil Wick
FLEEEIEET Screw
Washer
SFEREE Feed Bar
FHEERESIRET Serew
e Feed
AR TR Pin
IEESM11/64"x Nut
FERH Pin
X EEE (S Spring
Lhilivi =) Screw
FETFEEATH Pin
s il Wick
P77 T R REARETSM1/8 " x Serew
FHEBREEHESLIRETSM1/8" x Screw
& ( ) Feed Dog
& ( ) Feed Dog
s ( ) Feed Dog
s ( ) Feed Dog
o ( ) Feed Dog
o ( ) Feed Dog
o ( ) Feed Dog
o ( ) Feed Dog
o ( ) Feed Dog
oS ( ) Feed Dog
o ( ) Feed Dog
oS ( ) Feed Dog
o ( ) Feed Dog
oS ( ) Feed Dog
oS ( ) Feed Dog
RS ( ) Feed Dog
oS ( ) Feed Dog
oS ( ) Feed Dog
oS ( ) Feed Dog
FHEEHLAZETSM11/64" % Screw
Spring
FETF TR Felt
JETFET Eccent

44x3

13




32 S01062 44x6.5

33 [30514009 04064

33 30514020 04080

33 30514001 04085

33 30514013 04095

33 [30514012 06048

33 [30514003 06064

33 [30514011 06080

33 |30514024 06095

33 30514015 08032

33 30514022 08048

33 30514004 08064

33 30514018 08085

33 30514019 12032

33 30514010 12048

33 30514002 12064

33 30514005 13064-32

33 30514006 17032

33 [30514017 23032

33 (30514008 25032

34 |305511001 40x12

35 30508004 |VvC23 FESE$17.5%$20.5% 1.1

36 |3051000100|

37 30505001 LA
3051000100

38 130524001 |VC24 SREHR K18%x22%15.7 Bearing

39 [30510001 |VC25 TR Eccent

40 201514002 Screw

W7 AR EEIRET SM11/64"x40x5

14



15




16



M. FE&HER(Y/Crankshaft Drive assemblies

FS| #® |2E4S 58
= . . >
No =2 Ref.Part.No 2 Description Numberi S
Part
No.
1 S01011 SM532 FHEERELIRET M5x 10 Screw 3
2 30523006 |VvD02-2 B HE S Felt 1
3 3050300600]VD02 BEihahEE Y 22?/2 Pg 1 400085
3-1 [30503007 iR Bearing 1
Cover | ]
3-2 (30503008 EEMaE 2332 Pg 1 3050300600
4 30522008 |VDO05 Bt e Washer 1
5 $12001 SM604 7R SR I2ET M6%8 Screw 1
6 $09007 AT EERET M6x8 Screw 1
7 30528003 |VD03-2 HEG15x$27.8x1 Washer 3
8 30522020 |MD25 O BIE$13.6x$18.4x$2.4 Oil Seal 1
9 30535001 |VvDO1 R (HEE) Machine 1 300222
Pulley
10 |30524002 |VvDO03-1 EERREHHARS15x$28x 1.4 Bearing 1
11 [S10029 SM602 A AL EEIRET M6x0.75%5 (3#0) Screw 2
12 |30525001 (VD04 HRAT Worm 1
13 |30222003 (VDO7-1 L Pin 2
14 |30502004 |VvDO7 ===t Crank 1 400056
Assembly
15 |30503009 |VDO08 EEihiihE Bushing 1
16  |S09002 SM606 AT R EI8ET M6x6 Screw 4
17 [S09010 SM602 AT R8T M6 x5 Screw 5 GBIT77
18  (P01007 PM401 T Pin 1
19 |30510002 |VDO09 IEEHE RN ES Eccent 1
2030505003 IEEHERNBRIEFFHT 2 oy 1
21 (30505004 IEEHERERERT LA oy O
3050402300
22 |305S514008 [SM139 [=53) Screw 2
23 |30504010 |[VE42 IREHEZHERETAE Crank 1
24 13050402300 ______ . IEEHERNEREFTLR i:z kmbly 1
25 |305S13006 |SM610 A7 AELIEST M6x0.75x10 Screw 2
26 |305S14009 |____ 7R T S 85T M3.5%5 Screw 1
27 |305S14010 |_____ FHEEELISET M3.5x8 Screw 1
28 3050502100[ YEARERTLRE '[:):glr\llgrA sy 1
29 [30500020 |KP74 SRS B Ratchet 1 i%fgsozmo
30 30525015 |VDA46 SHEETS Gear Wheel 1

17



31 |30510016 |VD47 R EER Deliver
Wheel

32 30526030 |[KP18-1 AR BT Pin

33 30508010 | . .. e Spring

34 30510017 |[VvD44 AR ES Cam

3B 413514004 | PRI A EIRET M3 x4 Sorew

36 [30524005 [_______ sRbHhE K32x28x10 Bearing

37 |30505024 |VD45 ETGEEAT Link

38 30510018 |VvD43 SHEEETS Y Cam

39 S01024 (. Sh{IBET SM1/8" x44 Screw

40 [30527011 | HIEET B RE A% Spring

41 [S07001 ... SHESIEET M3 Screw

42 |201s14002 | P iR =mE T SM11/64" x40 Screw

43 3051000500 . T v e Eccent
Assembly

44 30510005 {RCES Eccent 2

4 " -

S 30524004 REHIMAK28X24X15.5 Bearing 2 s
EF Rod 2 3051000500

46 (30505006

47 30508003 |VD26 EE$22x$25.4%1.2 Spring

48 30503011 |VvD27 B HE Bushing

49 305514003 |SM103 7R S EIBET M3.5%5 Screw

50 30503010 |VvD28 B hE Bushing

51 |30502005 (VD29 B Shaft

52 20123021 |VvD30D-2 SHZk Felt

53 |12923050 (VvD30D e Oil Wick

18




19



. F&ERHE/Thread Takeup assemblies

Fs 1 &EMHS = @ Descrintion e & Remark

No Part No. Ref.Part.No " Ipti Number

1 [305513006 SM610 P EESLIBET M6x0.75%10 Screw 1

2 [30504004 VEOL TR R Crank 1

3 30526008 VF10 HF Pin 2 #H14 3050500900
4 |20123021 vcil e Oil Wick 1

5 20128010 KL11 HE10.2x$16x1 Washer 4

6 30503012 VEO09S e ARRAH AR Bushing 1

7 206511003 SM130 FHEERELIRET SM9/64"x40%7.5 Screw 1

8 30502006 VEO04 2 BRRR Shaft 1

9 30517003 VE30 BUtREIEs Spreader 4

10 30512024 VE10D PR Feed Bar Oil Seal 1

11 30504005 VEO05 FTEEFFRIIA Crank 1

12 W01005 WM100 HFE 3 Washer 1 GB/T97.1

13 W02002 BHEEHE 4 Washer 1 GB/T93

14 30503013 VEO3S e SRR R E Bushing 1

15 30513001 VE32 TENIEAR (4 51) Thread guide 1 A5HEHE

15 30513002 VE32 TENIEAR (6-13 51) Thread guide 1 6-13 5t
15 30513028 VE32 TELTEENR (17-25 £1) Thread guide 1 17-25 £H.F
16 S05004 SM511 7B ELIBET M5x 14 Screw 1 GB/T70.1

17 30502007 VE23 e SRR BIRTRIFT Adjusting Bar 1

18 30504006 VEO7 I SRR AR Crank 1

19 30527004 VEO08 LIRS S Spring 1

20 305S30002 VEO06 LT Thread Takeup 1

21 (30509004 \VE45 TEEp AR A Nut 2

22 (30517002 VE51 et looper 1 BEHEFRAERAEE
22 [30517006 VE51 4032 ) looper 1 BEMETIIAREETEL
23 201514002 SK270 AR EEIRET SM11/64"x40x5 | Screw 2

24 3050800400 VE13D s bty o e s Coller 1

24 30508005 A RRE AR Coller 1

4

24 30526009 #2x10 Pin 1 4B 3050800400
25 30503014 VE14S SRR AT Bushing 1

26 [113511004 SM431 FHEEESLIBET MAx 8 Screw 2 GB/T65

27 HO05011 EM090 FFO$4E 9 Spring 1 GB/T896

28 30503018 VE27S 254 R RE BT R Bushing 1

29 30526022 VE15 255 R REEIRTES A4 Link 1

30 30528006 \VE16 HEF6.6x$11x2.2 Washer 1

31 30527006 VE17 A SRR BB RIFT A s Spring 1

32 11628004 2

HEH7.5x$12x 1

20




33 [305512005 SM331 AfBLIZIe SM1/8"x44x7 Screw
34 30527005 VE21 B SRR Bl BT RI AT Spring
35 (30512025 VE25 e AR E Bland
36 30512026 VE24 BB REBIRTRIFT F Washer
37 11329020 EMO060 FFO34E8 5 Spring GB/T896
38 3050403100 VE1l Ak BRE e RELE Rivit Seat
39 30503016 VE18S A RE R R AT E Bushing
4
40 30504007 VE11 2 BAE TERE Rivit Seat 4BffF 3050403100
41 30503015 VE22S B BRE R R E Bushing
42 [S01062 SK213 FHEBREEIELIBET SM1/8"x44x6.5  |Screw BAERETRENTEEHEL
43 |30517001 VE49 e Needle Guard SOHBBTARR A
43 30517008 VE50 e (134 Needle Guard
44 1305511002 SK532 FRHEEIESLIBET SMI/64"x40x8.5 Screw SANETRIEREE
45 206511002 SK237 FrEERELIRET SM9/64"x40x10 Screw
46 30503017 VE28S IESHHE Bushing
47 305514002 SK329 Screw

WA IR EEIRET SM1/8"x44x3

BEBRARIERNRE

21




22




. F&ERHE/Thread Takeup assemblies

s 53 SEHS - HE & Remark
No Part No. Ref.Part.No & Description Number
48 30504028 L9xxx I54H8(04064) Looper Holder 1
48 30504040 L9xxx Z54138(04080) Looper Holder 1
48 30504008 L9xxx Z54128(04085) Looper Holder 1
48 30504024 LI9xxx Z54452(04095) Looper Holder 1
48 30504023 LI9xxx Z54122(06048) Looper Holder 1
48 30504016 L9xxx Z54122(06064) Looper Holder 1
48 30504022 L9xxx Z54428(06080) Looper Holder 1
48 30504044 L9xxx Z4H8(06095) Looper Holder 1
48 30504031 L9xxx Z54128(08032) Looper Holder 1
48 30504042 L9xxx Z54128(08048) Looper Holder 1
48 30504017 L9xxx Z54128(08064) Looper Holder 1
48 30504038 L9xxx Z54£448(08085) Looper Holder 1
48 30504039 LIxxx EHR(12032) Looper Holder 1
48 30504029 LIxxx ZEH2A(12048) Looper Holder 1
48 30504009 LIxxx 4H28(12064) Looper Holder 1
48 30504018 L9xxx Z54458(13064-32) Looper Holder 1
48 30504019 LI9xxx Z4428(17032) Looper Holder 1
48 30504037 L9xxx Z4428(23032) Looper Holder 1
48 30504021 L9xxx Zm4428(25032) Looper Holder 1
49 30502034 R9xx4 1E5HiH(04064) Shaft 1
49 30502050 R9xx4 E%5Hh(04080) Shaft 1
49 30502008 R9xx4 E%5Hh(04085) Shaft 1
49 30502032 R9xx4 E%5HH(04095) Shaft 1
49 30502031 R9xx4 1245H4H(06048) Shaft 1
49 30502024 R9xx4 1245H4H(06064) Shaft 1
49 30502030 R9xx4 125144 (06080) Shaft 1
49 [30502054 ROxx4 I25HH(06095) Shaft 1
49 30502036 R9xx4 1E5144(08032) Shaft 1
49 [30502052 ROxx4 IE5HH(08048) Shaft 1
49 [30502025 ROxx4 IE5HH(08064) Shaft 1
49 [30502037 ROxx4 IE5H4(08085) Shaft 1

23




49 30502049 R9xx4 1E514M(12032) Shaft
49 30502035 R9xx4 I1E5t4H(12048) Shaft
49 30502009 R9xx4 1E5HH(12064) Shaft
49 30502026 R9xx4 185HH(13064-32) Shaft
49 30502027 R9xx4 1E5HH(17032) Shaft
49 30502038 R9xx4 1E5HH(23032) Shaft
49 30502029 R9xx4 185HH(25032) Shaft

24




25




7. IEETER{E/Needle Feeding assemblies

FS % SEMS £ Descriotion B &E
No Part No. Ref.Part.No " Pt Number Remark
1 30522011 MQ21 RS HER SR 22620 Oil Seal 2
2 30503019 VE44 IBSHES IS e Bushing 1
3 20128009 MT29D HEF12x$26x1.5 Washing 1
4 30508001 MH73 PiE$12x$20x 10 Ring 1
5 $10014 SM502 7R Vi R R8T M5 x4 Screw 2 GB/T80
6 30502010 VE41 IESHEC S Shaft 1
7 30503020 VE38 IS HER MBI Bushing 1
8 30505007 VE36D IS HERHEEAT Link 1
9 505002 SM612 A7 BERSLB5T M6x0.75%15.2 Screw 1 GB/T70.1
10 305514003 SM103 A7 S E8ET M3.5x5 Screw 2
11 30505008 VE34D BRI E R ESET Link 1
12 201514002 sKk270 PO AR MR EIRET SM11/64" <405 |Screw 2
13 30509005 VE33D BUREIEEH I E R Slider 1
14 30526008 \VF10 W7 Pin 2 &®5-3
15 20123021 VC11 N3 Oil Wick 1

26




27




+. $HFEB{E/Needle Bar assemblies

| & |eEAs 2
2 = Ref.Part.No 2 W DescriptionNumbe
No| Part

1 301?3% SM132 FHEEREREIRESLIZET M4x 10 Sorew !
2 |30513003 @ '
2 |30513006 6-13 !
2 |30513026 17-25 !
3 |30502011

4 3052201200 MR ER R E$27 '
5 |305512004 8.5 ?
6 |30503021

7 |30523013

8 113511004 8 2
9 30509006 [VF09 !
10 |so1011 10 !
11 |30503022

12 [30509007 |VF11D

13 |305514002 44x3 )
14 [30534009 |M9**4 04064 '
14 |30534018 |M9**4 04080 !
14 |30534001 |M9**4 04085 !
14 |30534013 |M9**4 04095 !
14 [30534012 |M9**4 06048 '
14 [30534003 |M9**4 06064 '
14 [30534011 |M9**4 06080 '
14 |30534022 |M9**4 06095 !
14 |30534014 |M9**4 08032 !

28




14

14

14

14

14

14

30534020

30534004

30534016

30534017

30534010

30534002

M9**4

M9**4

M9**4

M9**4

M9**4

M9**4

T EHEE £HA) Thread guide S
T Lk ( ) Thread guide SIS
FHT E#kEE ( ) Thread guide HEH
FHHF Needle bar
Oil Seal
SatErAEHREE M3.5x Screw |
HTLRE Bushing
R Oil Wick
FHEERESLIRETMA x Screw GB/T65
FHTILIEESL Needle slider T
FHEEESLARETMS x Screw
T MEE Bushing
HTLLZESH Rivet
M7 AR A EIZETSM1/8" Screw
Fsesk ( ) Needle Holer Assy.
3k ( ) Needle Holer Assy.
Fsesk ( ) Needle Holer Assy.
sk ( ) Needle Holer Assy.
Fsesk ( ) Needle Holer Assy.
Bk ( ) Needle Holer Assy.
Feesk ( ) Needle Holer Assy.
sk ( ) Needle Holer Assy.
ek ( ) Needle Holer Assy.
sk ( ) Needle Holer Assy.
Esesk ( ) Needle Holer Assy.
L ( ) Needle Holer Assy.
ek ( ) Needle Holer Assy.
L ( ) Needle Holer Assy.
ek ( ) Needle Holer Assy.
3k ( ) Needle Holer Assy.
ek ( ) Needle Holer Assy.
Ik ( ) Needle Holer Assy.
ek ( ) Needle Holer Assy.
FHBEFELIRETSMT1/64" % Screm Py
Bearing

et Needle RLUFHA
st Needle LA ESHA
T HiR Thread guide SR
kg iR Thread guide et
FIE S SVEs i Thread guide SHIEHE
FHEEHLAZETSMO/64" x Screw
FHTREIH TS HE Bushing
P7 R E EIRETM6E Screw
FHTIEFIATHT Lever e
7S A E EIRE TM6G Screw
IREATHTERIZEATIRET Screw
SRAATHT EBRIEF Crank

08064

08085

12032

12048

12064

29




14 |30534005 |M9**4 13064-032
14 |30534006 |M9**4 17032
14 |30534015 |M9**4 23032
14 |30534008 |M9**4 25032
15 |305511004 40x8
16 |30524002 PEREHHRS15x$28x 1.4
17 |30517004 (UOx113GS14/90)
17 30517005 (UOx113GS16/100)
18 |30513004 |M9**4-1 (4 5tF)
18 |30513007 |M9**4-1 (6-12 £+
18 30513021 |Mg**4-1 (13-25 §tF9) 13,
19 [305S11005 40x4
20 |30503023
21 305514006 0.75x9
22 |30505009
23 305514007 0.75x8
24 |S05010
25 |30505010
26 |30526011 |VF16
4R

27 |30512028 IREMHTHFERIZEATERIT Crank

IREATHTEREHALLZ R Cover

IREHTAFER A L HRET Serew
28 305513019 SK277
29 |30505011 IREATAT FERIEFF Crank
30 [S09008  |SM502 Screw

7 ATinEEIRET M5x5

30



31




+. $HFEB{E/Needle Bar assemblies

= SEMHS -~ M= 7 Remark
FS | # EES £ Description B & L
No Part No. Ref.Part.No Number
31 30508006 VF05 PAB$14x$27x10 Ring 1
32 30528003 \VF04 HEF15x$27.8x1 Washer 2
33 30503024 VF03 SHTIRETAFFAhBThE Bushing 1
34 305516002 NK54 Y2RF SM3/8" x24x 10 iE Nut 1
35 30502012 SEFRES Crank 1
FHREFEHH ran £844 3050203000
36 305516003 NK53 $2RF SM3/8"x24%10 Nut 1
37 S05004 SM511 A7 AEESLRET M5x 14 Screw 1 GB/T70.1
38 30502013 VF02 SHTIRAT AT Shaft 1
39 30505012 VFO08 SHTHESRT Crank 1
4
40 30526008 VF10 SHTHESRTE Pin 2 4 3050500900
41 30509010 VF17 B=: 3530857023 Thread Guide Rivet Seat 1
42 S01003 SM438 FHERESIBET M4x 12 Screw 2 GB/T65
43 20622019 | . FB AUELEHEI$10x$19x4 Oil wick 1
44 20123021 VC11 S Oil Seal 1
45 30513005 VF18 TSR ) Thread guide 1 45HNEH
45 30513008 VF18P TSR (6-13 %) Thread guide 1 6. 8. 12. 135HH1EMA
45 30513047 VF18P EHkES R (17-25 51) Thread guide 1 17. 23. 254HNEH
46 3052201500 | BEEMEG7.8x$14x3 Qil Seal 1
47 3050500900 VF01 SHTIRENFTFTEHE Lever 1
48 S05068 A7 aEESBET M5x 120 Screw 2
49 30505014 B TFERERF Crank 1
ZR14 30605004
50 30505013 Bl EBRERF Crank 1
51 30605004 | EEmTRIEATR Crank Assembly 1
52 3050203000 VF23D FGEFRET A Connection assy. 1 4R44 3050203000
53 3050402400 | _____ IRFFRTATEREFF R Crank Assembly 1 4R/4 3050402400

32




J\. [ERIER{HE/Presser Foot assemblies

é/—% = L i = N
Part No. Ref.Part.No Number Remark
3013002500 VJ16 TEEEATEH Adjusting Bar Assy
30512035 V309 FARERIEIAT Link
305520009 SK518 JAER BARGATIRET M5 Screw
30512029 Vi13 HAEHRR Bracket
30527007 MJ03 R Spring

33




6 $01038 SM438 FHETREERESLIRET M4x 10 Screw 2

7 30509011 VJ20 ERE LS, Slider 1

8 305511007 SK502 EEMIRARSSET M5 Screw 1

9 30509012 Vo7 ERHSLe Slider 1

10 305511001 SK265 FREERELIRET SM11/64"x40x12 Screw 1

11 [30527008 MJ12 R Py s Spring 1

12 30522014 MJ13 TERMHNE ERHE Oil Seal 1

13 30503025 VJ21 TERE Bushing 1

14 3052201500 MJ17 BEHE$19x$14x3 Oil Seal 1

15 30502015 VJ18 TERMS Shaft 1

16 30516009 pgrx ERI4RI4(04064) presser foot assy 1

16 30516021 Pg*Hxx ERZE14(04080) presser foot assy 1

16 30516001 Pg*Hxx ERZE14(04085) presser foot assy 1

16 30516013 pgrx ERI4R{4(04095) presser foot assy 1

16 30516012 Pg*Hxx ERZE14(06048) presser foot assy 1

16 30516003 pg*Hxx ERZE14(06064) presser foot assy 1

16 30516011 pgrHEx ERI4R/4(06080) presser foot assy 1

16 30516025 Pg*+xx ERZE14(06095) presser foot assy 1

16 30516016 pgrkx ERI4R/4(08032) presser foot assy 1

16 30516023 pgrx ERI4R/4(08048) presser foot assy 1

16 30516004 pg*Hxx ERZE14-(08064) presser foot assy 1

16 30516018 pgrx ERI4R/4(08085) presser foot assy 1

16 30516020 pgrx ERI4RE(12032) presser foot assy 1

16 30516010 pg*Hxx ERZE14(12048) presser foot assy 1

16 30516002 pgHHEx ERI4RIE(12064) presser foot assy 1

16 30516005 pgrHkx ERI4B{E(13064-32) presser foot assy 1

16 30516006 pg*Hxx ERZE4(17032) presser foot assy 1

16 30516017 pgrHkx ERI4RE(23032) presser foot assy 1

16 30516008 Pg*Hxx ERZE4(25032) presser foot assy 1

17 509008 SM502 K7 TR rmBET M5 x5 Screw 1 GB/T77
18 [s01027 SM332 FHEERELIBST M3x6 Screw 1 GB/T65
19 30512030 VJ23 PIEE (44 Eye Guide 1 4%5tF
19 30512037 VJ23 PIEE (6-25 %) Eye Guide 1 6-25 £tF9
20 113511004 SM431 TSR LIBST MAx 8 Screw 2 GB/T65
21 30512031 VJo3 JAEREEIR AR Bracket 1

22 3051203200 VJ05-2 JAER AT A Lever Assembly 1

22 30512032 KTHF Lever 1

#A14 3051203200

22 30526013 FIAT4M Shaft 1

34




23 S05004 SM534 A FERESLIZET M5 x 14 Screw GB/T70.1
24 30504011 VJo4 JAER L S RRA Mt Tighten
24 30504027 SRR
2844 30504011

24 30526012 BT Pin
25 30527010 V14 JAES s Spring
26 30526014 VJ12D AR ALas Pin
27 3052201700 KL20 BEEHE$9.1x$15x3 Oil Seal
28 30527009 \VJ10 FAERMAF O Pin
29 30503026 \VJ06D FAER AT E Bushing
30 30502016 VJo2 JAER R E Thread Guide
31 3050201700 VJo3 FATEEC Rt 4E Shaft
31 30502018 LG Shaft

4844 3050201700
31 30512034 VR Carko
32 30510006 VJ01-3 JAER SRR O E Eccent Bushing
33 30512036 VJ11D JAERIBISZ e Crank
34 $05002 SM612 HNAERESLIBET M6x0.75%15.2 Screw GB/T70.1
35 30504012 VJo8 FAERIS HhiR Crank
36 305513013 | A EEELEEST M5x8 Screw
37 S01017 FrEERELEET M4x 14 Screw

35




36




Fu. FE&EEERH/Tension Spring assemblies

= SEHS - M2 £ Remark
S # ES = m Description ¥ & | &
No Part No. Ref.Part.No Number
1 30512038 VK13 N Bracket 1 A EHHLEH
1 30512039 VK13 N Bracket 1 6-25 £HHLH
2 S02003 SM450 FHETSLIZST M4 x5 Screw 1 GB/T68
3 S09012 SM404 7R T R 8ET M4 x5 Screw 1 GBIT77
4 30513009 VK15 SHT ESER (45D Thread Guide 1
4 30513015 VK15 SHF TSR (6-13 &) Thread Guide 1
4 30513025 VK15 SHT ESER (17-25 §1) Thread Guide 1
5 P03025 PM413 MRS G4 12 Pin 3 GB/T879.1
6 113511004 SM450 FHERESLIBET M4x8 Screw 6 GB/T65
7 30513010 VK18 KIgER (445 Thread Guide 2
7 30513016 VK18 KIgEER (6-13 ) Thread Guide 2
7 30513022 VK18 KR (17-25 ) Thread Guide 2
8 30513011 SM431 Seskaid (4 &) Thread Guide 1
9 30513012 VK11 SR (45 Thread Guide 2
9 30513017 VK11 KSR (6-13 51) Thread Guide 2
9 30513023 VK11 SR (17-25 &) Thread Guide 2
10 20612062 MW400 HE$4.3x$9%0.8 Washer 6
11 30531047 VK06 SeLaRAI (4 &) Tension Spring Assy 1
11 3053104900 VK07 SeksRmm (65, 845D Tension Spring Assy 1
11 30531048 VK06 SeLaRA(12 §) Tension Spring Assy 1
12 $01059 FHETREERESLEET M5x 13 Screw 2
13 30513013 VK17 SHFRSER (445D Thread Guide 1
13 30513018 VK17 ST RIS (6-13 51) Thread Guide 1
13 30513027 VK17 SHTF ISR (17-25 51) Thread Guide 1
14 30513014 VK07 TEHTETER (451 Thread Guide 1
14 30513019 VK07 TEHTETEAR (6-13 1) Thread Guide 1
14 30513024 VK07 Thread Guide 1

BEHTEILAR (7-25 §F)

37



+.

iAZRERY/Lubrication assemblies

(o BEMHES - &iF
R Description
Part No. Ref.Part.No =) P Remark

S01057 SM447 FrETRE EAESLIBET M4x 15 Screw
20337005 KT18 B9t Brand
20301005 KT16 TR (15 Cover 300077
20322004 KT17 O BURE$39.5x$45.7x$3.1 Sticker GB/T1235
20736004 KT14 Filter Element

etz

38




6 30503027 ML50 B ] pipe
7 30521012 VL14 HISL T E I nE a4 Tube

8 30121021 VL19 SHESSx$7 L=100 Tube

9 207511011 SM431 FHEEHESLIBET M4 x5 Screw GB/T65
10 30521013 VL11 SRS e Tube

11 113511004 SM435 FHEEHESLIBET M4 x8 Screw GB/T65
12 30121022 VL16 SHEG4x§6 L=180 Tube

13 3052000100 MLO1 S Pump

14 30536001 VL12 AT e AL R Joint

15 30121022 VL15 SHE4x$6 L=450 Tube

16 30121022 VL17 SHE4x$6 L=450 Tube

17 305513003 SM812 A7 A EESLIRET M8 x25 Screw GB/T70.1
18 3052101300 VLO7 MR e B Tube Assemlby

19 30523010 VL13 AL FEEHS Felt

20 30511004 VLO6D SHEfSRE Oil Window

21 HO01003 EM164 FLE R 17 Spring GB/T893.1
22 30512040 MB15 HLEEESHR filter

23 305511010 SK310 HCHEEET SM3/8" x28x 12 Screw

24 305513004 SM611 A7 A ERSLRET M6x 15 Screw GB/T70.1
25 30501006 VLO01 S Oil Reservoir Assy

26 30136005 MW05 AEIEEsL Joint

27 30121022 VL20 HEP4x$6 L=115 Tube

28 20636001 KT24 SHEREEL 6R) Joint

29 20528014 KT56 HCREE TR Sticker

30 20129002 KT26*11 e Ring

31 20711011 | . FAEENESLIBET M4 x5 Screw GB/T65
32 301S30013 SK304 {EEESLIBET SM1/4" x40 (1K) Screw

33 30522018 VL02 SHESEHE Oil Seal

34 30521014 SHRERE B Tube

35 20429001 SHEL6.5

36 30129006 SHELH7.5

37 20122033 L

38 201530004

AEBEESLIRET SM1/4"x40 (18)

39




A RRERAA

p~db|
HgE | 30525013 | 30525008
TR | 30525016 | 30525006

40




+—. (EEER{4/Transmission assemblies

F| #] s% B R &t
= =) as=] 2 W Description Number|  Remark
No Part |Ref.Part.No
No.
1 30503028
2 |30522019 S IR RS 21
3 S05002 0.75x15.2 1
4 S09012 5 1
5 30512045
6 |30328007 BEG6.5x§16x1.5
7 30504013
8 30503029
9 30522020 BIB$13.6x$184x$2.4 1
10 |30512046 SR EEAE Bushing
0Oil Seal
7 AEREIZETM6 Screw GB/T70.1
PR EEIRFTMA x Screw GB/T77
(AT RE Washer
Washer
SRR R Crank
SRR E Bushing
e} Oil Seal GB/T 1235
B EHE Eye Guide
B2EIM6 % Nut
FHERELIEETMA x Screw GB/T65
eI Shaft
A7 EMiR S EIRETMS x Screw B
Ring
Jlr:l_- ﬁﬁﬁﬁﬂiiiiﬂl Crank
B EE A E Bushing
M7 i S EIE TM6 % Screw B
EM{?E%'D;EEH@E{# Eccent Assy
11 305516007 0.75 1
12 113511004 8 2
13 30502019
14 [S10014 4 4 3-6
15 30508007 VCL11 $§§14X¢22X12
16 30502020
17 30503030
18 S09002 6 2 3-10
19 3051001100
20 |30510010 4B
3051001100
21 30505016 SRR EE IR TS Eccent
[EHECIEIRIERT Eccent Assy
= Spring
22 30508009 |VCLO3

41



23 3050203100 __ . TSHEECE A cAosr;nection
y
24 305516003 |NK53 12FF SM3/8"x24x10 Screw
25 30502021 [VF23D RS T Connection 2%15&(1)—203100
26 305516002 |NK54 12FF SM3/8"x24x 10 foliE Nut
27 |3050402600[VCLO5 (o HIRIERT L i rank o
ssembly
28 30505015 {EREERT IR ek oy
— - 4

29 30505000 WRILHT LORET Zgzgﬁwbly ;%1:&02600
24 S05010 SK491 XTI AT BRI Screw
31 305530005 | VCLO05 (L TRIEFFERAT Crank
32 30525006 | ... THEESAME () Press Wheel 4R

Assy. 3050901500
33 [30525014 |VCL28 TR (F) Press Wheel

Assy.

33-1 [30525014-1 BREHRE Press Wheel B
ASSY. 3050901700
33-2 [30525014-2 RIS Press Wheel
Assy.

42




43




+=. BOECEEER{E/After Cam Fight assemblies

F % &% B 2
= = Hs 2 W Description Number|  Remark
No Part [Ref.Part.No
No.
1 [305S20010 [SM491
2 |30528011 BEREEST < §11x0.6
3 |NO01001
4 |s01065 6 2
5 30512047
6 30512048
7 |s05240 20 2
8 [Hos011 9 1
9 |305530006 REETMA Screw
Washer
~EEEM4 Nut
FHEEHESABETMS5 x Screw GB/T65
SR HERT Sheet Iron Link
EIEETHOETERER Bracket
7 AEHERETM6 x Screw GB/T70.1
FOEE Spring
[EHEACAEIEET Adjusting Screw
i ABETM6 Screw
IMAEETM4 Screw
| Sjizz A a8 =051 Regulator Plate
FH&7 a2 EMS5 x Screw
EHERIEF R Bracket
JRIERIEFHTFT RN Crank
M7~ EEELIZETMA x Screw GB/T70.1
TBERES B Spring Plate
10 |305S20011 [SM681
11 |305S20012 |SM492
12 |30512053
13 [207S1104 95 2
14 (30512049
15 (30504014
16 [S05063 25 !
17 |30509013
A
18 30509015 |VCL22 VR R Spring Plate 1 30509013
19 (30512050 |VCL34 S F N RERAAR Bracket 1
20 |S01055 SM448 FHEREESLBET M4x6 Screw 1
21 |305511014 [SM472 HEIRET M4 Screw 1
22 [3051205100(CL33 BHERET F IRFAE Regulator 1
Plate
23 30512052 BARiRF Regulator 1 a
Plate 3051205100
24 130526016 S IRER Regulator 1
Plate

44



25 (305520013 [SM682 LHATIRET M6 Screw

26 130528012 |CL34 SRR $11x$15%0.3 Bracket

27 (30526020 [VCL19 SRR AT Pin

28 130502022 |VCL30 TS B SRR Shaft

29 (30527017 [CL28 EHE R Spring

30 (305516006 SRR IRR Screw

31 30501042 |VvCL21 TS B SRRER Finger Guide
32 (30526018 TEHERCEREE Finger Guide
33 (30526019 EHEE R Finger Guide 302%11&542
34 130526023 |PM302 Ted Pin

35 (30503031 ([CL26 EHEC R TR E Bushing

36 3050901500 . [EOHBRREE M (1Y) Aher nfbﬁ;;‘
36 3050001700 [EOHBRREE B Aher nfbﬁ;;‘

45




A R RR
RE &H 4 f#
Egmas | 30525013 | 30525008
TRRASE | 30525014 | 30525006

46




+=. BOELERHE/After Cam assemblies

Fr % &% HE &
5 5 “s 2 W Description Numberl  Remark
No| Part |Ref.Part.No|

No.

1 |305S20014 (SM524 SRR TREFTIBET M5x8.5 Screw 2

2 30522021 BEG7x$10x$1.9 1

3 305530007

4 30505018

5 30505019

6 305516008

7 30505020

8 W01090 3 2

9 B07011 11x10 1

10 |30503034

11 |30504015

12 [305S30009

13 [ S05037 15 1

14 30512055

15 |N01004

47




16

137517001

148 (0] Washer
149 BRIEFFERFT Iron Cover
[EIERERIERTLER Iron Cover
aso [EIERERERTATR Bearing
NRIEEME Nut
aso EEERT Bearing
(148 BE Washer
49 TRETHRKE x Iron Cover
......... WRRE Bushing
V(L4 S E A A Crank
aa7 {ea il A ERIE T Screw
SM6 12 A7 EE B SLIEET M6 x Screw
asz [EIER e aERER Jib
NMs 11 FBIREMS Nut
SM451 TRIEE RS M4 x Screw
VL6 JeE Ei After Cam Assy
Vaos ek HEe Press Wheel
as3s [L3AS Spring
SK373 FHETIZET M3x Screw
EpEEERNES Bushing
EEREHANSK FC-20 Bearing
VCLIS BLEERE Gear Wheel Cover
s By RS Bracket
V(L7 JERCEH Shaft
41 FOEE Washer
a41 BE Washer
HBIRETM4 Screw
SM502 PI7HFin R ERE M5 x Serew
FHEEHSLIRET M5x Screw
JEERZREH Press Wheel Fight
17 30525013
18 |30525008
19 30512056
20 138S17301 8
21 30503063
22 B07054
23 |30503035
24 (30512057
25 30502023
26 H05008 8
27 20128010 10
28 (305511012 [SM470
29  [S09008
30 [S01065 6
31 3050100800VCL18
31 (30501041

48

A
3050100800




31 |30503032 [EEsEER Press Wheel Fight
EEREEEE Bushing
EEREERE Bushing
31 |30503033
32 [30503036 |VCL31 BRHEE Bushing
33 [W01010 |WMB800 $HiE 8 Washer
34 |N01008 NM810 NEIERE M8 Nut
35 30512054 | . SRS Plate
36 |S09002 SM603 KBTI EIEET M6%6 Screw GB/T77
37 [3050501700|CL51 TR TREFT R connection
Assy
38 3050901500 BB After Cam
Assembly
38 3050901700 . Bt BAEGEE) After Cam
Assembly

49




50



Accessories Assemblies

+m. BHEERE() (D)

Fs # BES £ Description MR | &
No Part No. Ref.Part.No Number Remark
1 40131017 | . SN dust guard 1
2 20131037 MY02 SHE Oil Can 1
3 20131038 MY03 /INHIEE Oil Can 2
4 20131039 KY04 Bl Oil Funnel 1
5 20131041 KY07 6mm NEIRE Spanner(6mm) 1
6 20131042 KY08 7mm NEIRE Spanner(7mm) 1
7 20131043 KY09 8mm NEIRE Spanner(8mm) 1
8 20131044 MY09 A7 EIE227] 1.5mm Inner-hexagon Driver(1.5mm) 1
9 20131046 MY08 2mm HWAEIRE Inner-hexagon Driver(2mm) 1
10 30131010 MY10 3mm WAEIRE Inner-hexagon Driver(3mm) 1
11 30131012 MY11 Amm NEIRE Inner-hexagon Driver(4mm) 1
12 20131047 MY12 5mm WANEIRE Inner-hexagon Driver(5mm) 1
13 20131056 Ky1l 6mm HWNEIRE Inner-hexagon Driver(6mm) 1
14 10131002 KY14 KE—FIB5TT] Screw Driver 1
15 10131003 KY17 thE—=42T7] Screw Driver 1
16 10131004 KY16 INE—=BETT] Screw Driver 1
17 20131051 KY18 [ Tweezer 1
18 20136001 KT14 yEhes Oil Filter 1
19 30517004 Uol13 st Needle 10
20 20131045 MY09 A7NmiE427] 1.6mm Inner-hexagon Driver(1.6mm) 1
21 30531029 | BIIRE B EREA Parts list Instruction book 1
22 30131018 KY21 bs% Chain 1
23 30135004 | B Leather belt 1 {EEIRE S

51




52



Accessories Assemblies

+a. MEEEFQR) ()
s * SEMS & Descrii B &t
No Part No. Ref.Part.No " escription Number Remark
1 30532002 | .. Y7522 Fight 1 4%5tF
2 30532003 | ... 12 ggza Fight 1 64tF
3 30532004 | 16 L8 Fight 1 84tH
4 30532005 | ... 24 gk Fight 1 12-255+F

53







Accessories Assemblies

+75. BHEEREGB)/  (3)

s # SE4S = Description & &
No Part No. Ref.Part.No Number Remark

1 30122029 206338 SHERRR Rubber cushion 4

2 20131028 206336 R EEES Nut 4

3 20131027 4512 AR ST Bolt 4

4 20131029 KX08 SRAE Washer 8

5 30122029 KX09 AR Rubber cushion 4

6 30103078 | iR Spacer 4

7 30122031 | . HEE Rubber cushion 4

8 30531028 | . B EE Accessory Box 1

9 30532001 VNO1 2ehENR Rest board 2

10 301s30018 | 14T Screw 4

11 30531025 | . S (L) Box 1

12 30531026 | . BEE (F) Box 1

13 30531027 | ] Paper Box 1

55




++t. DI BEIRERBERE/DI Special for direct drive assemblies

Fs (o 5 sEH4S & Descriotion 5 2 &t
No Part No. Ref.Part.No " escriptio Number Remark
1 3053300200 EIRERHN, Motor direct drive 1
2 30511011 BHPE Motor cover 1
3 $01059 SM534 FHETREEI L BT M5x13 Screw 7
4 3053004000 stz Direct-drive interlock controller 1




20730338 Eese eccentric retainer
20730335 RIFF Link

57




FVEEEZ43 Standard Mearsurement Part List

- ‘ - ;"
i |
Mg |FhE FHERSL R JERD =T A
1=
{7 MODEL | SYB | NEEDLE | NEEDLE | NEED | PRESSER | PETAINER | LOOPER | EtAlf&
CLASS | HOLDER| CLAMP PLATE FOOT HOLDER | HOLDER | NEEDLE
FEED DOG
64P 14" | 30534009 | 30515000 | 30514009 | 30516009 | 30502034 | 30504028 144
80P 5/16" | 30534018 | 30515019 | 30514020 | 30516021 | 30502050 | 30504040 16#
JK-8009VC-040
85pP 1/3" | 30534001 | 30515001 | 30514001 | 30516001 | 30502008 | 30504008 16#
95pP 3/8" | 30534013 | 30515013 | 30514013 | 30516013 | 305020032 | 30504024 16#
48P 3/16" | 30534012 | 30515012 | 30514012 | 30516012 | 305020031 | 30504023 144
64P U4 | 30534003 | 30515003 | 30514003 | 30516003 | 305020024 | 30504016 144
JK-8009VC-060
80P 5/16" | 30534011 | 30515011 | 30514011 | 30516011 | 30502030 | 30504030 16#
95pP 3/8" | 30534022 | 30515051 | 30514024 | 30516025 | 30502054 | 30504044 16#
32P 1/8" | 30534014 | 30515015 | 30514015 | 30516016 | 30502036 | 30504031 144
48P 3/16" | 30534020 | 30515021 | 30514022 | 30516023 | 30502052 | 30504042 144
JK-8009VC-080
64P 14" | 30534004 | 30515004 | 30514004 | 30516004 | 30502025 | 30504017 | 14#
85pP 13" | 30534016 | 30515017 | 30514018 | 30516018 | 30502037 | 30504038 16#
32P 1/8" | 30534017 | 30515018 | 30514019 | 30516020 | 30502049 | 30504039 144
JK-8000VC-120 | 48P 3/16" | 30534010 | 30515010 | 30514010 | 30516010 | 30502035 | 30504029 144
64P 14" | 30534002 | 30515002 | 30514002 | 30516002 | 30502009 | 30504009 144
JK-8009VC-130 | 64-32P | 1/4"-1/8" | 30534005 | 30515005 | 30514005 | 30516005 | 30502026 | 30504018 144
JK-8000VC-170 | 32P 1/8" | 30534006 | 30515006 | 30514006 | 30516006 | 30502027 | 30504019 144
JK-8009VC-230 |  32P 1/8" | 30534015 | 30515016 | 30514017 | 30516017 | 30502038 | 30504037 144
JK-8009VC-250 |  32P 1/8" | 30534008 | 30515008 | 30514008 | 30516008 | 30502029 | 30504021 144

58




NS LE LM

T EKiH =212 1B N5t
Leading in global sales

400-8876-858
www.chinajack.com

JACK SEWING MACHINE CO.,LTD.

20194184 Edition: January, 2019

AN ARIDBIRAT]

A IBEAMNHHE IR IHmREIE15S

BB 1% :0086-576-88177788 88177789
{& B :0086-576-88177758
RERS - Q/TK007-2017
AENEEY , BABITIEA , LASLH

JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be not informed if the file has been revised. Please set sample as standard



